http://www.parsun.com.cn |ICS$PAR)I.II'I

2020 3
SR
PARTSCATALOGUE

N B RE D HLEE R B R A E
SUZHOU PARSUN POWER MACHINE CO.,LTD



EN
CONTENTS

wT?HFI-— - — - — - - - - - - - — — — — — — — — — — 1~2
BRACKET 1 — — — . . 1~2
FE2 - — — — — — — — — — — — — — — — — — — — — — — — 3~4
BRACKET 2 — — — . . 34
BELE — — — — — — — — — — — — — — — — — — — — — — —5~6
STEERING — — — . 56
By — — — — — — — — — — — — — — — — — — — — — —7~9
CONTROL BOX ASSY — — _— — 79
AEREREK — — — — — — — — — — — — — — — — — — — — — —10~11
UPPER CASING — — — —10~11
KE- — — — — — — — — — — — — — — — — — — — — — — — - 12~13
BOTTOM COWLING - _— _— _ _ _ _ _ _ _ _ 12~13
BHEHEL — — — — — — — — — — — — — — — — — — — — — — 14~15
CONTROL SYSTEM 1 — — — . . . . 14~15
BHAKE2 — — — — — — — — — — — — — — — — — — — — — — 16
CONTROL SYSTEM 2 _ _— _ _ _ _ 16
BHEHS — — — — — — — — — — — — — — — — — — — — — — 17
CONTROL SYSTEM 3 _ — . . 17
ATRERKUBHEARE — — — — — — — — — — — — — — — — — — — 18 ~20
LOWER CASING & DRIVE  — _ _ _ _ 18 ~120
Bl - — — — — — — — — — — — — — — = = = = = — = — - 21~22
BLECTRICAL 1 — — — . . . . . Ty
BE 2 - — — — — — — — — — — — — — — — = = = — = = — - 23~ 24
BLECTRICAL 2 — — — . . . . . 23~ 24
HEELE — — — — — — — — — — — — — — - - - — — — — — — 25
INTAKE - — 25
Ak - — - — — — - — - — — — - — — — — — — — — — — — 26
CYLINDER HEAD _ _ _ _ _ _ _ _ 2%
MEeEE — — — — — — — — — — — — — — — — — — — — — — — 27
CRANKSHAFT & PISTON _ . _ _ . o o 97
My - - - - - - - - - — - — - — - - — - — - — — — —28~129
CRANKCASE — — — _ _ _ _ _ _ —28~129
Wl - — - = - - - — — — — — — — — — — — — — — — — - 30
VALVE 30
bR - - - — - - — - - - - — - — - — - — - - — - — — 31
CAMSHAFT . . _ 3
Mg — — — — — - — - — - — - — — — — — — — — — — — 32
FUBL SYSTEM — — _— . . . 3)
Bepfg— — — — — — — — — — — — — — — — — — — — — — — —33~34

STARTER - — — — — — — — — — — — - — — - - — - — — — — — 33~ 34

WEAF — — — — — — — — — — — — — — — — — — — — — — — 35~36
TOP COWLING ASSY - . - . _ _ _ __ __ __ __ __ _ _ o . — 35~ 136



MOWH — — — — — — — o _ _ _ ___ .

FUEL TANK — — — _ _ _ 37
g — — - — = = = = = — - — — - — - — — — — - — — — 38 ~ 39
CARBURETOR _ — — — — — _ 38 ~ 39
AEkEARBES) - — — — — — — — — — — — — — — — — — — — - 40~ 41
CYLINDER HEAD ASSY (REPATE KIT) — — — — — — — — 40~ 41
RAMKER BEEEF) — — — — — — — — — — — — — — — — — — — — 42 ~43
ENGINE ASSY (REPARE KIT) — — — — — — — — 42 ~ 43
Mgl (EEEF) — — — — — — — — — — — — — — — — — — — — — — 44 ~ 45
APPENDIX 1 (REPATE KIT) — — — — — — — — 44 ~ 45
g2 BEF) — — — — — — — — — — — — — — — — — — — — — — 46~ 47
APPENDIX 2 (REPARE KIT) — — — — — — — — 46~ 47

FpELk - — — — — — — — — — — — — — — — — — — — — — - I~111
PARTS CATALOGUE INDBX — _— . [~111



F8 (F9.8) FfrF PAGE 1 OF 47

FdA | #E

PARTS NAME: | BRACKET

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5EEE  |2pge B4R () EAH G %8 i

I [cB/1889. 1-8 TRERB R A4 2EE N8 |NUT N8 )

2 [F8-00000100 HHE B FRONT ABSORBER 1

3 |B/T5783-M6X20 A N6X20 BOLT M6x20 4

4 |6B/197.1-6 T4E 6 VASHER 6 il

5 |F8-02000100 WE B ABSORBER ASSY )




F8 (F9.8) FfrF PAGE 2 OF 47
Tk | s
PARTS NAME: | BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
2BEE %445 EEAR () B4 5 EN) %8 i
6 |F8-01000003 TUKS MBX6S DICEPHALOUS BOLT M8X65 )
7 [F8-01020000 Bhaan STEER BRACKET ASSY 1
8§ [F8-01010200 A THRUST ROD ASSY 1
9 |F4-01050002 EHEE CONICAL SPRING 1
10 |T6=01010400 k0HE (F) 41 BRACKET ASSY (LEFT) 1
11 |F4-01000002 TAE R PLATE, TWO HOLE 1
12 |GB/T889. 1-\8 FLERANAEE M0 NUT M8 1
13 |0B/T6170-M6 NARE N NUT M6 3
14 [F4-01010004 RREEFR CLAMP HANDLE, STERN )
15 [F4-01010005 TRAE B AT RIVET, CLAVP HANDLE )
16 [F4-01010002 TRAE BB CLAMP SCREW )
17 [P4-01010003 Rk RE A CLAMP PAD )
18 [F4-01000003 RAELE WASHER, NYLON )
19 [F8-01010101 RELR ROTARY BRACKET 1
20 [F8-01000001 R LE VASHER, ROTARY BRACKET )
2 |F8-01000002 REEME BUSHING, ROTARY BRACKET )
22 |F8-01000100 GRS A LOCKING BLOCK ASSY 1
23 [F8-01010102 GEEE SPRING, LOCKING 1
24 |6B/T5783-M8X30 AR MBX30 BOLT M§X30 1
25 {16-01010300 RoHE (F) 41 BRACKET ASSY (RIGHT) 1
26 |6B/T5782-M8X140 AR N8X140 BOLT 8X140 1
27 |6B/T5782-M6X130 AR NEX130 BOLT M6X130 1
28 |F8-01010001 b TUBE, BOLT 1
29 |1B/17940.1-M6 B R EE AR N6 OILER Mg 1
300 [7AS0 F404 35-022  |ORE 620. 4x@3. 0-RING $22. 4X63. 5 1
30 [F8-01010108 [EFEI L SHAFT, ROTARY BRACKET )
3 |6B/T896-5 Fo#E s CIRCLIP § 4
33 [F8-00000002 WE S ABSORBER )
34 [T15-02010100 BHAZ B TIGHTWIRE B 1
35 |6B/TS782-M6X75 AR N6XTS BOLT 6X75 )
36 [F8-00000001 WE M7 SHELL, ABSORBER )
37 [F8-01010106 REIRNR OUTER FRAME, ROTARY BRACKET | 1
33 |F8-01010112 NEEFREL TIE-IN, CONNCTING ROD |
39 |F8-01010110 WEEF CONNCTING ROD, INNER FRAME | 1
40 |F8-01010111 WEREFEX TIE-IN, CONNCTING ROD 1
0 |F8-01010107 ELRNE INNER FRAME, ROTARY BRACKET | 1
1 |F8-01010109 WEHE SPRING, WREST 1
43 |F8-01010104 THERE SPRING, SUPPORT 1
44 |P8-01010103 TERRAME BUSHING )
45 [F8-01010105 THERER PRESS PLATE 1
46 |6B/T5783-M6X12 FAER MeX1 BOLT MeX12 )
47 |F8-01010300 AR AERA S SUPPORT ASSY 1
48 [P4-01030103 B RANDLE COVER 1




PAGE 3 OF 47

i

L]

| | =

=

= &| =

| X2 =
—
(=)

N S =1
=N = =
~— LA/m— =
co || o
x| =

B | A

Y
—~—
[FZaRANEEaNY

HOn o
N Na v

Nz

\\/
=TT

P N s

(S RS N




F§ (F9.8)FW ZfFMt | mezdory

THELR: ik )

PARTS NAME:  [BRACKET 2

SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
5EEE 244 B4R () REARED ke it
L [F25-07000006W FRESMA A5 BEEEI/8" [THIN LOCKNUT )
2 |6B/T97.1-10 T4E 10 VASHER 10 3
3 |6B/T5783-M6x20 A AR Mox20 BOLT M6x20 )
4 |6B/197.1-6 T4E 6 WASHER 6 2
5 |F8-09000701W BRBEER PLATE |
6 |F8-01020000FV BiRas STEER BRACKET ASSY 1
7 [F15-01010007 e R NUT, SELF-LOCKING )
8 [B4-07000002W FLge BOLT , CLAMP BRACKET |
9 [B4-07000001V BT R BRACKET PLATE )
10 [6B/T96-8 KHE 8 BIG WASHER 8 )
11 [F8-09000002% BEAE TUBE |
12 [6B/T5782-M8x165 AR M8x165 BOLT M8x165 1
13 |7AS0 F404 24-016 0% E 0-RING |
14 [F25-01010012W HHEHEHED NUT, PLASTIC 1
15 [F25-07000304¥ AR NUT 1
16 [F25-07000303W Bty TUBE, BOLT |
17 [B4-07010002W R EER BOLT |
18 |F8-09000700¥ B REFAL LINK ROD ASSY 1




F§(F9.8) R+ PAGE 5 OF 47
FHEAR [BRES
PARTS NAME: |STEERING




F§(F9.8) R+ PAGE 6 OF 47
FHEAR [BRES
PARTS NAME: | STEERING
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
HEEE | 242 R4 () AR GED) $2 &
1| F8-01030100 T Z A THROTTLE CABLE ASSY )
1 |GB/1889. 148 IR 2B S A% ZEEMS (LOCKNUT M8 1
3 | T15-01000005 FREMLENR PLATE , HANDLE ORIENTATION | 1
4 [ TL5-01000004 Tz (ff) BUSH , HANDLE (LOW) |
5| F4-01090003 ERFRELEER FRICTION 1
6 |T15-01020003 SRR XA ENGINE STOP SWITCH ASSY |
7 | T15-01000003 HERELE WASHER , NYLON 1
8 | F8-01030200 TR LEVER , THROTTLE ASSY !
9| T15-01000002 Y 4E WASHER , WAVE |
10 |T15-01000001 Finz @ BUSH , HANDLE (HIGH) |
11 | F4-01090401 SR STOPER , HANG ROPE ASSY |
17 | P4-08000104 k4 MARK. 4 |
13 |GB/T91-41. 6X12 Fogglgx1 PIN , COTTER |
14| F4-01090200 AR e A HAND BUTTON ASSY 1
15 |F4-08000105 1S MARK 5 1
16 |T15-01020001 Bl M HANDLE, STEERING 1
17 | 0B/T848-10 MAE10 SMALL WASHER 10 |
18 | GB/T827-215 TR xS RIVET , SCUTCHEON 1
19 | F4-01090300 BN FREREA STEERING HANDLE ASSY |
20| 6B/T820-)5K24 TR x 14 SCREW MsX24 1
0 [ F4-01090303 TR INDICATOR, ACCELEROGRAPH |
20 | F4-01090007 EE¥%% SPRING , COMPRESSION 1
23 | F4-01090006 e BUSH |
4| T15-01020002 FAITEEH STAY |
25 | GB/T818-M5K12 oA L EANSX SCREW M5X12 )
26 | T15-01020004 Tk S x 15 BOLT, DOUBLE HEAD N8X25 1




FS (F9. §)FW E4F M

PAGE 7 OF 47

ZHEER:

By eat

PARTS NAME:

CONTROL BOX ASSY




F§ (F9. 8)FW Egﬁ#ﬁéﬂﬂ PAGE § OF 47
FHh4H (BYLHH
PARTS NAME:  [CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SETE AR RHL R (EX) FHAH(EX) HE Gt

1 [F15-13000000W BAEUAH CONTROL BOX ASS'Y 1

2 [HT2. 5%60 RAEAH CLAVP )

3 [F15-13000200W R Fxak STARTING SWICH ASS'T 1

4 {185-08010100 BY4% CONTROL CABLE |

S |F15-11000002W BUSTER PLATE , CONTROL BOX |

6 |6B/T819. 2-M5x12 TFET LT M52 SCREW PAN HEAD M5X12 )

T [F15-13020007W R THROTTLE HANDLE , INCHING 1

8 [F15-13000005¥ mH A E BUSH , CAM )

9 [F15-13020006¥ CUE i BUSH , HANDLE 1

10 [F15-11000001¥ mEH BLOCK , RUBBER 1

11 [F15-13000014V YEYE JACKET |, CABLE 1

12 |F4-01090401 AE 2% STOPER , HANG ROPE ASS'Y |

13 [F15-13000400W AEF AU ENGINE STOP SWICH ASS'Y 1

14 [F15-13000203V Bk B INSULATED PLUG "B" 1

15 |F15-13000202W BhE A INSULATED PLUG "A" |

16 |F15-13020001¥ Blez COVER , CONTROL BOX 1

17 |F15-13000013W BYUSNER SVALL COVER , CONTROL BOX |

18 [F15-13020005W WY 4HE B WASHER "B" , WAVE 1

19 [F15-13020100¥ S EREAH LOCKED DISK ASS'Y |

20 [F15-13020002¥ ilh TORSION SPRING |

2 [F15-13020003W B4R BACH LOCKED PULLEY 1

2 |F15-13020004¥ RREEEM PLATE , PULLEY SPRING 1

23 [cB/T818-Méx6 R LA M PAN HEAD SCREW MX6 )

24 [F15-13020000W BYezak COVER ASS'Y, CONTROL BOX |

25 |6B/TST83-U8x30 A B M8X30 BOLT M8X30 1

26 |6B/197.1-8 T4H 8 WASHER § 1

27 [F15-13000500W e NESeilke VACHINE , CONTROL ACCELEROGRAPH | 1

28 [F15-13000007W it VASHER 1

29 |6B/T896-6 FroHE 6 PIN , COTTER 6 3

30 [F25-07000007W BENEZHELB CONTROL CABLE TIEIN 'B" )

31 [F15-13000002W f il CAM MECHANISM 1

3 |6B/T818-M3x14 +F A LAY PAN HEAD SCREW M3X14 )

33 [F15-13000800W W x INCHING SWITCH |

34 [F15-130000030 HEE kB PLATE |

35 [F15-13000004W JEAIRGE PULLEY 1

36 |F15-13000001W BiEEh B SHIFT SPRING PLATE '"B" 5

37 [F15-12000016W 1l 16 MARK 16 1

3 |B/T6170-M6 NARENG NUT N6 3

39 [F15-13000008W O AATRE B WEARABLE PLATE , CAM MACHANIS | 1

40 |F15-13000700W B SHIFT SWING LINK |

41 [F15-13000601W LR ADJUSTER FASTNESS ASSY 1

42 |6B/T5783-H5x25 AR N5x25 BOLT M5x25 )

43 |6B/T6170-5 NABENS NUT M5 )




F§ (F9. 8)FW Egﬁ#ﬁéﬂﬂ PAGE 9 OF 47
FHMAH | BYEAE
PARTS NAME: | CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SESH  |[BHES TELH () EHAH D % 43t

44 [F15-13000300W Wty 24 {5 BUZZER ASSY !

45 [F15-130006020 Rt ADJUSTER PIN 1

46 |cB/T5287-6 FARE 6 BIG WASHER 6 3

47 [F15-13000006W BARE WEARABLE PLATE |

48 |F15-13000011W THEFHE BUSH , SHIFT SWING LINK 1

49 [|F15-130000120 EAEE BRACKET , CONTROL BOX 1

50 [F15-120000130 k13 MARK 13 1

51 [F15-13000013W Bk ER COVER , VATERPROOF 1

3 [F15-130100100 BAFRRALL BLOCK , CONTROL HANDLE 1

53 |6B/T936.1-5 EHHELE WASHER , LOCKED )

54 |6B/T819. 2-M5x18 +E LA M5x18 SCREW, PAN HEAD M5x18 7

55 [B4-10040100 RAF KA % SWITCH ASSY, TILT 1

56 [F15-13010001W BT CONTROL HANDLE |

57 |F15-13010002% BYFE CONTROL HANDLEBAR |

58 |6B/T84.5-ST4. 8x12 Tk H S EATST4. 8 x 12 |SCREW, PAN HEAD ST4. 8x12 1

59 |0B/T818-Mdx10 A A LB AT SCREW, PAN HEAD M4X10 3

60 [F15-13010009W BAFRE COVER , CONTROL HANDLE 1

61 [F15-13010005W EEE% SPRING , COMPRESSION 1

60 [F15-13010004% BRI PART , ORIENTATION CONTROL | 1

63 [F15-13010008W TR PLATE , ORIENTATION PART 1

64 |GB/T820-M6x90 TR ATNOX90 SCREW, PAN HEAD M6x90 3

65 [B4-07020015W FRITER CHAFING PLATE, WIRE |




F§(F9.8) S

PAGE 10 OF 47

AL

KEEERK

PARTS NAME:

UPPER CASING




F§ (9. 8) Zi-FHt PAGE 11 OF 47
BAELR: | KLEERK
PARTS NAME:  |UPPER CASING
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE  |RfES e LIARCY ZEARER $2 &

1 [F8-02000001 KERERHK UPPER CASING |
) [F15-07010004 B 1/8 /8 3
3 [F8-02000004 BEERFHE GASKET, EXHAUST OUTER COVER | 1
4 |F8-02000005 HAEM EXHAUST OUTER COVER |
5 (B/T5783-M6X20 AAER Mox 20 HEXAGON BOLL M6X20 6
6 |F8-02000010 HAERTE JACKET |, EXHAUST OVER COVER | 1
7 [F8-00000006 KEREER MANTLE, UPPER CASING 1
8 [F8-02010001 AN EXTENSION 1 L
9 |6B/T818-M5X10 TFERLET M5x10 BOLT HSX10 3
10 |F8-02000009 KEBRR ALATE, WATER PIPE |
11 |F8-02000008 KETEHE SEAL, VATER PIPE |
12 [F8-02000006 (L) KE (L) WATER PIPE(L) 1 L

F§-02000006 (5) HE () VATER PIPE(S) 1 §
13 [F8-02000007 K LEHE UPPER SEAL, WATER PIPE |
14 [6B/197.1-6 T4E 6 WASHER 6 14
15 [F8-02000002 I3 3412 128X 0IL SEAL, DRIVE SHAFT |
16 [F8-02000003 i i 7 CLAPBOARD, OIL SUMP |
17 |6B/T818- M6 x 30 TFEE LR Mox 30 SCREW, PAN HEAD M6X30 )
18 |6B/T93-6 PHAE 6 SPRING WASHER 6 )
19 |cB/T6170-46 ANAEE N6 NUT, HEXAGON Mo 6
20 [F8-00000005 AN AL PIN, DOWEL ) L
21 [F8-02000011 Tk N6x23 BOLT N6x23 ) L
22 |F8-02000012 TUKER Nox28 BOLT M6x28 ) L
23 |cB/T818-M6X16 4 L EAMOXI6 SCREW MoX16 )
24 [F15-04000003 HbEk 4 GASKET |
25 |F15-04000002 MR BOLT, OIL DRAIN 1
26 |cB/193-5 HAE S SPRING WASHER § )
27 |6B/T818- M6 x 8 TFEELEAT Mo 8 SCREW, PAN HEAD MeXS 1
28 [F8-02000013 BHE GUIDE SLEEVE 1




F§(F9.8) S

PAGE 12 OF 47

FAAM | RE

PARTS NAME: | BOTTOM COWLING

28




F§ (F9.8) S

PAGE 13 OF 47

st | ke
PARTS NAME: | BOTTOM COWLING
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |2eRE EBAH (X AR D %8 &
1 [F8-03000001 KE BOTTON COWLING |
) |F8-03000004 KH LB RUBBER PLUG B )
3 [F25-03000003 BH# % CIRCULAR PLUG 1
4 |F8-03000002 W% 810X65K180 FUEL PIPE |
5 |P15-01000015 SRS JACKET, CABLE 1
6 [F4-05000200 Wb kAL FUEL CONNECTOR ASST 1
7 [F15-07130303 iR AR AR R INDICATOR LIGHT ASSY 1
8 [F8-03000003 B IHE KA RUBBER PLUG A |
9 [F8-03000202 BRI TE HANDLE, ATR CHOKE |
10 |F8-03000007 BRT$HE BUSH, AIR CHOKE |
11 [F8-03000008 BRI E RUBBER PLATE, AIR CHOKE |
12 [F8-03000201 RANE 2 STEEL WIRE, AIR CHOKE 1
13 |F8-03000014 EENEH COVER BOARD, BOTTON COVLING | 1
14 |6B/197.1-6 T4RE 6 WASHER 6 7
15 |6B/T5783-M6X16 AAER MoX16 BOLT, HEXAGON M6X16 1
16 |6B/T5783-M6X20 RAER M6X20 BOLT, HEXAGON M6X20 1
17 [F8-03010008 W ENEE R PLATE, TIGHTWIRE |
18 |GB/T5783-M6X12 NAER MoX12 BOLT, HEXAGON M6X12 1
19 [GB/T5783-M6X25 NAER M6X2S BOLT, HEXAGON M6X25 4
20 |6B/T6170-M6 ANAEE N6 NUT 6 !
0 {6B/T93-6 HAE ¢ SPRING-WASHER § 1
22 [F15-05030000 JEE Y Seils LOCKING ASSY, TOP COWLING |
23 |F15-05000023 Y 4E WASHER, WAVE !
24 |T15-03000012 MEHEFREAMED BUSHING B 1
25 [F8-03000012 A% NIPPLE 1
26 [T15-03000008 ME4 B FHE AATEA BUSHING A |
27 |F8-03020000 JECER LOCKING HANDLE, TOP COWLING | 1
28 |0B/TS783-M6K25 FNAER M6X2S BOLT, HEXAGON M6X25 |
29 [F4-04000030 RS L SPRING, FUEL PIPE 'B" )




F§(F9.8) S

PAGE 14 OF 47

AL

EHAS

PARTS NAME:

CONTROL SYSTEM 1

@ 1§ii§?!) !iii!? @@

S ——




F§(F9.8) S

PAGE 15 OF 47

AR | BHET |
PARTS NAME: | CONTROL SYSTEM 1
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |2iRE EAR () AR GED) %8 &
1 |F8-03010100 RRFRAH HANDLE, GEAR SHIFT |
) |F8-03010001 LS ek il WASHER, HANDLE |
3 (B/T5783-M6X12 ~ A EAMNOX12 BOLT, HEXAGON M6X12 4
4 |F8-03010006 JE(IE:S 3%t PLATE, SHIFTLEVER STOPPER | 1
5 |F8-03010005 Bhi¥ER STOPPER, SHIFT LEVER 1
6 |F8-03000010 FHEEH SHIFT ROD |
7 [F8-03000013 EREE COLUMNED NUT |
8 |B/197.1-6 T4ES WASHER 6 4
9 |F8-03010002 THERLE WASHER |
10 (cB/T818-Md4x14 TR L AN SCREW M4X14 |
11 [F8-03010007 ek PLATE 1
12 |6B/197.1-4 T4E4 WASHER 4 |
13 [F8-03010003 L YELE(TE BLOCK, SHIFT ROD |
14 [F15-00000012 ££ 018 SPRING ¢ 1. § 1
15 [F8-05000020 R BEER PLATE, ACCELEROGRAPH ENFOPCE | 1
16 |F8-05000018 TR BATE BUSH, ACCELEROGRAPH ENFOPCE | 1
17 |F8-05000019 WIATEE RS MAIN PULLEY 1
18 |CB/T5783-M6X30 7~ AERMX30 BOLT, HEXAGON M6X30 1
19 |F8-05000010 [T Bl AT LINK, ACCELEROGRAPH CONTROL | 1
20 |F8-03000005 eSS XN SPRING @ 1.2 1
2 |6B/196-6 ABEo WASHER 6 |
22 [F8-03000011 EEELE 33 LOCK BLOCK, REVERSE GEAR |
23 |6B/T823-Méx10 TFE/MELEAT Nox10 BOLT M6x10 1




FS (F9. 8)FV EEFH

PAGE 16 OF 47

A

#HAS 1

PARTS NAME:

CONTROL SYSTENM 2

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5BER  |RA5E AR (EX) AR R §E it

L [F8-05090100W EXEE (THRE) C.D.1 CABLE ]

2 |P8-03000015RW B I 1

3 |6B/TS783-Mex16 g Moxl6 BOLT M6x16 )

4 [F8-09000200W MEE R R CABLE BRACKET ASSY 1

5 [F25-07000200W BENZAK CONTROL CABLE ASST )

6 [F25-07000003W BEmEs L TIE-IN 4, CONTROL CABLE )

7 |F8-09000001 WITES %D LINK B, ACCELEROGRAPH 1

8§ [F15-00000012 k% 01.8 CIRCLIP ¢1.8 )

9 |F8-09000100W e ROCKER |

10 |6B/T6170-M6 e Mo NUT Mg )




F8 (F9, 8) BY 4 F it

PAGE 17 OF 47

Ak

BEAL 3

PARTS NAME:

CONTROL SYSTEM 3

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5B |RB52 EEAR B AR §E bit

I |6B/T5783-Mex16 ik Rl BOLT Mox16 )

2 |B/197.1-6 THE 6 WASHER 6 )

3 [cB/1818-M3x14 A LA M3x 14 SCREW M3x14 )

4 |F8-030000218W BATFEETH PLATE, INCHING SWITCH |

5 [F15-13000800W BT £ (V1-0) INCHING SWITCH 1

6 |cB/T6170-)3 KRR 3 NUT M3 )

7 |F8-030003008W B RAH STARTUP SWITCH ASSY 1

g [0B/T818-M4x12 R LA Mix1) SCREW Mx12 1

9 |6B/T97.1-4 THE 4 WASHER 4 |

10 |F25-03030003BW Hh BHE ( ROCKER (, ARRESTER 1




F8 (F9.8) Efr3it PAGE 18 OF 47

ERELR | KTEEE KD HZ4

PARTS NAME: | LOWER CASING & DRIVE

AN
AN
\
\
\
B\
44/ﬂ X \ N /46
AN
N
AN
g \
J \
v St
- y p 3 / |
\@AM - - /}
IS

7\ 3
/>@ (/®g\50 31
>/ \ 49
N1 \
Z I
S
- /
/




F§ (9. 8) Zi-FHt PAGE 19 OF 47
FHELR | KTREAREDZY
PARTS NAME: | LOVER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |2iRE EAR () AR GED) $2 &
T [F8-04000001 AT RER K LOVER CASING 1
) |F4-03000024 AR A GASKET 3
3 |F4-03000023 iREL e PLUG, 0IL HOSE 3
4 [F8-04000017 #A0 WATER INLET )
S |GB/T823-M4X25 TFE/ME LT K5 SCREW M4X25 |
6 [cB/1889. 1-}4 N4 R W NUT, HEXAGON M4 |
7 |CB/T5783-M6X25 AAER MoX2S BOLT, HEXAGON M6X25 3
8 |B/T97.1-6 T4ES WASHER 6 1
9 |F8-04000018 KT W ANODE |
10 [GB/T5783-M6X35 RNAER MX3S BOLT, HEXAGON M6X35 4
11 |F2 6-03000009 0% 4E 0-RING 1
12 |6B/T276-6004 Wl kA6 004 BEARING 6004 |
13 [F8-04040002 KT 7EWE 0-RING |
14 [F8-04000014 A Rt GEAR, REVERSE |
15 [F8-04040001 KT Rz COVER, LOWER CASING |
16 [F8-04000012 Bl 48 WASHER 1
17 |cB/T6170-)5 NAZE N NUT, HEXAGON 5 1
18 |F8-04000004-1 Bl 0. 10m SHIM 0. 10un
F8-04000004-2 BapssAR k0. 15m SHIM 0. 15mm
F§-04000004-3 BapssaR k0. 20m SHIN 0. 20mm
19 [F8-04040004 82 1 % thih 31 5X28X10 0IL SEAL |
20 [F8-04040000 KTREAREAN COVER ASSY, LOVER CASING |
21 |F8-04000016 KEE H GASKET, WATER SEAL 1
22 |F8-04000015 il WATER SEAL |
23 |F8-04020001 (L) B stk (L) DRIVE SHAFT ASSY (L) 1 L
F8-04020001 (S) Bahtdlf () DRIVE SHAFT ASSY(S) 1 S
24 [F8-04000007 AR OUTER PLATE 1
25 |F8-04000006 SR T S GASKET, OUTER PLATE |
26 |F8-04000011 O B #iR PLATE, 0-RING 1
27 [F8-04000101 ARE R 12, 104K8 0IL SEAL |
28 |F8-04000005 AR5 5t GASKET, WATER PUMP SEAT |
29 |F8-04000008 SR £ % GASKET, OUTER PLATE |
300 [F8-04000200 KR INPELLER 1
3 |F8-04000010 KEAR INNER SHELL, WATER PUMP |
32 [F8-04000009 ST WATER PUMP |
33 [F8-04000301 Bk SHAFT, PROPELLER |
34 [F8-04000302 BABES SPRING, CLUTCH |
35 |F8-04000305 BB PIN, CLUTCH |
36 [F8-04000102 KRE WATER PUMP SEAT 1
37 [F8-04000303 \WEbsE CLUTCH, DOG |
B |oB/T879.1-3. 5008 (EAVEEEMEEAESE 3. SX28PIN 3528 1
39 [F8-04010000 FAE A% GEAR, FORWARD |
40 |6B/T276-6204 AR A 6204 BEARING 6204 1




F§ (9. 8) Zi-FHt PAGE 20 OF 47
FREAR: | ATRERAMEFZY
PARTS NAME: | LOVER CASING & DRIVE
SN, PART NO. DESCRIPTION DESCRIPTION o REMARKS
SEEE |2iRE EAR () AR GED) $2 &
41 |F8-04000000-1 EAERERF 0. 10m SHIM 0. 10mm
F8-04000002-2 FAHERARE 0. 15m SHIN 0. 15mm
40 [F8-04000003 B PINTON 1
43 [F8-04030000L EEOSHAHE L) CAM ASSY, SHIFT ROD(L) 1 L
F8-040300008 TR AL ) CAM ASSY, SHIFT ROD(S) 1 S
44 [F8-04000021 R PIN, DOVER 1
45 |B/T5783-M6X50 AR MeXS0 BOLT, HEXAGON MgX50 4
46 [F8-04000000L ATRERKERK L) LOVER CASING ASSY (L) 1 L
F8-040000008 KTRERBER ) LOVER CASING ASSY (S) 1 S
47 |cB/T818-5%6 T B LHAT MOX6 SCREW M5X6 1
48 |6B/T5783-M6X25 NAER MoX2S BOLT, HEXAGON M6X25 1
49 |F8-04000019 Bid s CUSHION, PROPELLER 1
50 [F8-04000020 Bipath WASHER, PROPELLER SHAFT 1
51 [F8-04050000 ERkat PROPELLER ASSY 1
52 |6B/196-10 A%E 10 WASHER 10 1
53 |F15-06000016 FErARE NUT, HEXAGON 1
4 |cB/191-482. 5%20 Fos 02.5x20 PIN, COTTER 1
55 [NSK FI-1516 T BEARING 1
56 |6B/T861. 1-6 K5 24 E 6 LOCK WASHER 6 1
57 [F8-04040003 A BEARING |
5§ [F8-04000013 AEERE SEAL |




F8 (F9.8) 4Tt PAGE 21 OF 47

AR | 85

PARTS NAME: | ELECTRICAL 1




F§ (9. 8) Zi-FHt PAGE 22 OF 47
FHELH | BA 1
PARTS NAVE: | ELECTRICAL
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE  |RfES e LIARCY EEARED $2 &
L [F8-05000024 THhER NUT, FLYWHEEL 1
2 [T15-04000011 IBEELE WASHER, FLYWHEEL NUT |
3 [F8-05000600 Tt FLYWHEEL ASSY |
4 |F8-05000500 BERAA% HIGH PRESSURE ASSY 1
5 |cB/15783-M6x25 A AER N6x2S BOLT M6x23 )
6 |cB/T97.1-6 T4H 6 WASHER 6 5
T |6B/T5787-M6x30 NAEZER N6x30 BOLT M6x30 )
8 [F8-05000300 HEf&BAH C01L 1
9 |6B/T818-M5x10 TR KR4 W5x10 BOLT M5x10 )
10 [cB/197.1-5 T4H 5 WASHER 5 )
11 [F8-05000200 REABAHE (01L, PULSER |
12 [F8-05000021 Kk WASHER 4
13 [F8-05000007 EXBSHRER ABSORBER , C.D. I )
14 [F8-05000005 KBS E R PLATE, .D. 1 1
15 [F8-05000006 g TUBE )
16 |cB/T5783-M6x16 AR Moxl6 BOLT M6x16 4
17 [F8-05000400 BEXE AR C.D. T UNIT ASSY 1
18 |6B/T5783-M6x12 A AER Nox1) BOLT Mgx12 1
19 |F15-07010103 Mk AfFRE 0IL PRESSURE SENSOR 1
20 |F15-07010101 GPE TACKET, INSULATION |
20 [F15-07000003 HAEO1Tx020. 5 RIPPLE TUBE 1




F8 (F9. 8) FW/BW Z4r At

PAGE 23 OF 47

AL

241

PARTS NAME:

ELECTRICAL 2




F8 (F9. 8) FW/BW Z4r At

PAGE 24 OF 47

A )
PARTS NAME: | ELECTRICAL 2
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |BHEE LK) AR ED % i
1 [F8-09000600 ThAH FLYWHEEL ASSY 1
) |6B/T5783-M6x30 AR N6x30 BOLT 6X30 4
3 |6B/197.1-6 T4E ¢ WASHER 6 9
4 |F8-05090000W B4 E C0IL 1
5 |6B/75783-M6x25 kA Mox)S BOLT M6x25 3
6 |F15-07060001 EREA RECTIFIER & REGULATOR ASSY | 1
7 |6B/T6170-M6 N AREENS NUT M6 ) #Sn62-1
§  |6B/T97.1-6 T4E ¢ WASHER 6 4 Sn62-1
9 [F25-05170202W HRESELTED COVERING B, POVER SOURCE LINE| 1
10 [F25-05170401W BN ERLTE JACKET, CONNECTION LINE )
11 [F8-05090200W Bl CONNECTION LINE, MOTOR 1
12 [F15-07150200W b B LINE, POVER SOURCE 1
13 [F15-07150300W EELXEES RELAY 1
14 |F15-07150301W REBFE TACKET, RELAY 1
15 {6B/193-6 HELE 6 SPRING WASHER 6 1
16 |6B/T5783-N6x16 ARER N6x16 BOLT Mox16 )
17 |F25-07150302W e BEEH PLANK, RELAY 1
18 [F8-05000027W k4154 FUSE 1
19 [F25-05090100W R B4 (JEF-1097) FUSE ASSY 1
20 [F25-05170201W HREHATEN COVERING A, POVER SOURCE LINE | 1
2 {6B/T818-M5 x 12 TR KA Mox1) SCREW Msx12 1
20 |6B/T93-5 HELRE S SPRING WASHER 5 1
23 [6B/197.1-5 T4E 5 WASHER § 1
24 [F8~09000400V B EAL STARTUP MOTOR 1
25 [F8-09000401V EELRES PLANK, STARTUP MOTOR !
26 [6B/170. 1-8x20 W~ f 4T M8x20 BOLT M8x20 2




F§(F9.8) S

PAGE 25 OF 47

MLt | #5445
PARTS NAME: | INTAKE

SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE R4S R4 () EEARER %2 &t

1 |F8-05060000 FAHTBAE SILENCER ASSY, INTAKE !

) |6B/T5782-M6X100 A AERAN6X100 HEXAGON BOLT M6X100 )

3 [6B/T97.1-6 T4E 6 WASHER 6 8

4 |6B/T3452.1-35. 5.8 |0AVE 35.5K1.8 0-RING 35.5X1.8 |

5 [F8-050000023 HA% 910x05x243 HOSE ®10x65x245 |

6 [F15-07000016V i T4l 4 CONTACT 1

7 [F8-05040000 B R CARBURETOR |

8 |F15-07000017 b 2 44 GASKET, CARBURETOR )

9 |F15-07000018 1t B 4 Gt INSULATOR, CARBURETOR 1

10 [GB/TS782-M6X4$ 7~ AR RMNOX4S HEXAGON BOLT M6X45 6

11 |P8-05080000 HAREAN INTAKE MANTFOLD ASSY |

12 [F8-05000700 A% GAS NIPPLE ASSY 1

13 [F8-05000008 #AYE INTAKE MANIFOLD 1

14 |6B/T879.2-3x10 B 4310 PIN 3x10 )

15 [F8-05000009 HAME B4 GASKET, MANTFOLD !




F§(F9.8) S

PAGE 26 OF 47

FOELH: | Ak
PARTS NAME: | CYLINDER HEAD

PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SESE |Zege AR () AR D $8 &
1 |F8-05030100 Al kap CYLINDER HEAD ASSY 1
) |F8-05000100 Al CYLINDER HEAD GASKET |
3 [F15-00000006 FH4 6x1) KNOCK 6x12 )
4 | F8-05000022 NAER N6x2S BOLT M6x25 3
5 [P4-04000039 NATGER M8x50 BOLT }8x50 6
6 [F8-05000001 hyE CYLINDER HEAD COVER |
7 [F8-05000002 HLEZHE CYLINDER HEAD COVER GASKET | 1
8 [GB/T3783M6x23 NEER M6x25 BOLT M6x25 4
9 [F15-07050004 FHOE FILLER CAP, ENGINE 0IL 1
10 [JASO F404 35 005 Mo Z%4E 0-RING |
11 [NGK DPR7EA-9 Kz SPARK PLUG 2
12 |6B/197.1-6 THE 6 WASHER 6 7
13 |F15-07010005 WE 14 STOPPER 1/4" )




FS(F9.8) ZfxF M

PAGE 27 OF 47

FHMLH | BBAEE
PARTS NAME: | CRANKSHAPT & PISTON

3
3
: 3
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SR |THES AR () AR ED % it
I [F8-05020001 it CRANK 1
2 |F8-05010012 s 30x45x8 0IL SEAL )
3 |F8-05010009 W BUSH 4
4 |F8-05020200 EHAH ROD, CONNECTING )
5 |F8-05020101 BE PISTON )
6 [F8-05020105 EEH PIN, PISTON )
7 |F15-07020005 EEAYE CIRCLIP 4
8 |F8-05020102 BER I PISTON RING I )
9 [F8-05020103 EER PISTON RING II )
10 [F8-05020104 QAT COMBINATION OIL RING 2
11 [F8-05020300 EET A PISTON RING ASSY )
12 |F4-04000019 R % KEY )




PAGE 28 OF 47

FS (F9.8) ZHEEHt

£
(o]
—
)
L
==
=
=H| O
ITL =
| =
S RPN
| Sl
HE | =
| A

el
o

0
i
L

=3

N

19




FS (F9.8) ZHEEHt

PAGE 29 OF 47

FREAR: | WA
PARTS NAME: | CRANKCASE
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE  |RfES EAR () EEARED %% &
1 |F8-05010000 HAHLEA % CRANKCASE ASSY 1
2 |F15-00000006 FAE 6x12 PIN 6x12 2
3 |F4-04000039 NATGER V8150 BOLT M8x50 8
4 |F8-05010002 Bk NIPPLE 1
5 |F8-05010003 KEER EXHAUST COVER |
6 |F8-05010004 KR GASKET, EXHAUST COVER |
T |6B/T5783-M6x25 NEER M6x25 BOLT M6x25 5
8 [B/197.1-6 T4E 6 WASHER 6 8
9 |F15-07000031 YEE THERMOSTAT |
10 [F8-05010006 YEEE THERMOSTAT COVER 1
1 |F8-05010005 TREE® GASKET, THERMOSTAT COVER 1
12 |6B/T5783-Méx40 AR Noxd0 BOLT Méx40 )
13 [F15-07010009 MLEHE SEAL, ANODE 1
14 [F15-07010011 W ER ANODE COVER |
15 [F15-07010008 MR ANODE 1
16 |GB/T818-M5x12 TR LR M5x1 BOLT N5x12 |
17 |6B/197.1-5 T4E 5 VASHER 5 |
18 |F15-07010012 b LOCKING PLATE, ANODE 1
19 |6B/T5783-M6x20 AR N6x20 BOLT M6x20 1
20 |F8-05000900 A PLUNGER |
2 (F8-05000026 & VATER PIPE !
22 |F8-00000200 Mk RA% 0IL LEVEL GAUGE 1
23 |F8-05000800 B4 0IL STRAINER |
24 |F8-05000017 T% HOSE 1
25 |F8-05000025 4% 00P )
26 |F8-00000004 KL 54 GASKET, ENGINE BASEMENT |
27 (F8-00000003 L ER N85 BOLT M8x33 6
28 |0B/3452.1-13.2x1.8 |RAEOBE 13.2x1.8 0-RING !
29 [F15-07010005 SBEL STOPPER 1/4" )
30 |F15-07010004 BEL STOPPER 1/8" )




F§ (9. 8) Zi-FHt PAGE 30 OF 47

FdAM | R

PARTS NAME: | VALVE

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEER | RUERE FELH(EX) RELHEX HE 513

I |F8-05030001 #A11 VALVE, INTAKE )

2 | F8-05030002 #AI VALVE, EXHAUST )

3 |PS2700. 04. 03 AT SEAL, VALVE STEM 4

4 [F8-05030004 ATEE4E SEAL, VALVE SPRING 4

5 |F8-05030005 AlTEE SPRING, VALVE 4

6 |F8-05030006 EEi RETAINER, VALVE SPRINGRE 4

7 |F8-05030007 A4 % COTTER, VALVE 8

8§ |F8-05030200 LR ROCKER ASSY 4

9 [F15-07040304 G REH LOCK NUT 4

10 |F15-07040303 AR SCREW, VALVE ADJUSTING 4

11 [P8-05030009 HEYE SPRING, ROCKER 2

12 |F8-05030015 REEZLE BUSHER, ROCKER SPRING )

13 [F8-03030010 BEH SHAFT, ROCKER 1




F8 (F9.8) 4+t PAGE 31 OF 47
FHELR: | M
PARTS NAME: | CANSHAPT

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SESE  |Zppe EB4H () AR ED %8 kit

1 |F8-05030008 4 CAMSHAFT |

) |F8-05030300 R4 0IL PUMP |

3 [F8-05030012 MRS EEHE 0IL PUMP GASKET |

4 GB/T97. 1-6 THE 6 WASHER 6 3

S| GB/T5783-M6x35 A RS Mox3s BOLT N6x35 3

6 |F8-05030011 M4t 18x35x7. 8 0IL SEAL 18x35x7.8 |

T |F8-05030400 ket DRIVER PULLEY |

8 |73 6-04000006 TR+ RE KEY |

9 |6B/T5783-M6x20 A AR N6x20 BOLT M6x20 |

10 |F8-05030014 Nah# g WASHER !

11 |F8-05010014 Eats DRIVER PULLEY 1

12 |F8-05010015 ERFREN BELT GUIDER |

13 |F8-05010016 FHEBEE NUT |

14 [F8-05000004 FHE% TIMING BELT 1




F§(F9.8) S

PAGE 32 OF 47

AL

L e

PARTS NAME:

FUEL SYSTEM

SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEER | RBgE AR AR $ 8 it
1 |F8-05000015 HRMBES (%) 0108655280 |FUBL HOSE 1
) [F4-04000030 HEXED (LIP"B", FUEL HOSE 4
3 |F8-05070000 R A FUEL PUMP ASSY 1
4 |TASO F404-A-24-021 MR RORE 0-RING, FUEL PUMP 1
S |oB/197.1-6 T4E 6 WASHER 6 )
6 |B/T93-6 YEAE 6 SPRING-VASHER 6 )
T |6B/TS783-M6X30 A AR MX30 BOLT M6X30 )
8§ [F8-05000014 WRMES () 010X85X180 |FUEL HOSE 1
9 |F4-05000300 BT B A FUEL FILTER ASSY 1
10 |6B/T823-M4X25 A L RATMAXDS SCREV, SMALL PAN HEAD M4X25 | 4
11 [F4-04090003 ik E COVER, FUEL PUMP 1
12 [F4-04090004 TRE TOP DIAPHRAGH |
13 |F4-040901004 MR SHELL, FUEL PUMP 1
14 |F4-04090001A #ED VALVE "B 1
15 |F4-040900024 A VALVE "4 |
16 |F4-040900034 Tl AL LIMITING BLOCK, SEPTOM 1
17 |6B/T819. 2-M3X5 TF BN K EATMBES SCREW M3X5 2
18 [F4-04090100 REA% DIAPHAGH ASSY 1
19 |6B/T309-3X12 RAT03X12 ROLLER NEEDLE ¢3X12 |
20 |F4-04090008 RERE SPRING, DIAPHRAGM |
21 [F4-04090001 Wi RE SEAT, FUEL PUMP |
22 [F4-04090007 EERE SPRING, PLUNGER |
23 |F8-05070001 EE PLUNGER 1
24 |6B/T6170-M4 el NUT M4 4




PAGE 33 OF 47

F§ (F9.8) S

AL

R9%

STARTER

PARTS NAME:




F§ (F9. 8) ZArFH

PAGE 34 OF 47

ERHELR: | RHE
PARTS NAME: | STARTER
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE | RS EAR () EEARED %2 &
1 [F8-05000003 FHERREA RUBBER GROMMET 4 )
) [F8=05000012 KB (OVER, STRAP |
3 [F8=05000013 LB ERRED RUBBER GROMMET B |
& [F15-05000029 WA BENENLE SPRING, TIGHTWIRE |
5 [F15-07130106 LB SPRING, ARRESTER |
6 F8-035050000 R BAF STARTER ASSY |
T |F8-05050100 I CASING ASSY, STARTER 1
8§ |F8-05050017 KHEHE SEAL, FROTHY RUBBER |
9 F4-04130101 R HANDLE, STARTER |
10 [F4-04130102 HAZFE COVER, HANDLE |
11 [P4-04130100 R FRAH HANDLE, STARTER ASSY 1
12 (GB/T5783-M6X25 7 AT M6X2S BOLT M6X25 3
13 [6B/T97.1-6 T4E 6 WASHER 6 3
14 [F4-04130013 RABERE COLLAR 1
15 [F15-07130105 g ARRESTER |
16 [F8-05050002 W Fr WASHER, THRUST 1
17 [F8-05050003 WHEEE SPRING CASE |
18 [F8-05050004 whEE VOLUTE SPRING 1
19 |F8-05050018 4% (94X1. 62n) START LINE 1
20 [F8-05050005 2 WHEEL, START-UP 1
2 [F8=05050007 FilHE SPRING, TENSION )
22 [F8-05050006 iy PAVL, DRIVE )
23 [F8-05050009 EREE SPRING, PLATE 1
24 |F8-05050008 BB ER PLATE, DRIVE |
25 |F8-05050010 EHUEAT BOLT 1
26 [F8-05050200 Hp Bz Ak ARRESTER, TIGHTWIRE ASSY |
1T |GB/T5783-M5x8 7 FIEAT MSx8 BOLT M5x8 1
28 |6B/196-5 KBE S VASHER § |
29 |120-03000002 THRAELE NYLON VASHER, SHIFT GEAR |




PAGE 35 OF 47

—
o]
o]
==
=
% =,
—_—
—
Y| ) =
#ﬁc
| | S
= =
—~
=)
o | L8| e
| v | =
S~— -
OOL%N
2
| <-| o
=
W | &S

15




F§ (9. 8) Zi-FHt PAGE 36 OF 47
R4 | TEAH
PARTS NAME: | TOP CONLING ASSY
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
BEE | FHEE AR (EX) EEAR (D §e it
1 |F8-06000000 MEA % TOP COVLING ASSY 1
2 [F8-06000001 e TOP COWLING 1
3 |F15-12000002 I 2 MARK 2 !
4 |F8-08000007 T MARK 7 ! F
F8-08000008 il MARK 8 1 F9.8
5 |6B/T818-M6x16 AL EANG x 16 SCREW, PAN HEAD M6x16 4
6 |F15-08000004 e POTHOOK 1
7 |6B/197.1-6 TAES VASHER 6 4
g [cB/T6170-M6 NAE R NUT Mé 4
9 [F4-06000004 Bk UNDERLAY, RUBBER 4
10 [6B/T845-ST4. 8x19 [+ FHEA KBS ST4. 8x19 [SCREN, TAPPING ST4. 8x19 4
11 [F8-06000003 MEREEZ COVER, TOP COWLING MUFFLE 1
12 [F8-06000002 BAERA SEAL 1
13 [F15-08000005 54 HOOK, LOCKING 1
14 |F15-12000001 R 1 MARK 1 1
15 [P4-08000019 13 MARK 3 1




FR(F.8) ZEEEH

PAGE 37 OF 47

FHEL | g (12D
PARTS NAME: | FUEL TANK (12L)

—_—

~

SN. PART NO. DESCRIPTION DESCRIPTION 0T RENARKS
$EEH |RHES s LA ACH B4R D %E i

I |F15-09000000 W R 0IL TUBE ASSY 1

2 |F8-10000000 WAk FUEL TANK ASSY 1

3 |F15-10010000 WA COVER ASSY, FUEL TANK 1

4 (B/T818-M5x18 T L ATNSx18 SCREW , PAN HEAD M5x18 4

S |6B/197.1-5 THES WASHER 5 4

6 [F15-10020000 WEHER OLEOMETER ASSY 1

T |F15-10000003 i GASKET 1

8 |F15-10000002 WL STRAINER 1

9 |F8-10000001 WA Ak FUEL TANK 1 (12L)




PAGE 38 OF 47

FS(F9.8) ZMHF

(==

()

E—

=

Be| =
=== [==)
pe==2 (=1
P | ]
~ | =
il =S
==
—

| =
2| on
| Sl

Ho mn
W | &




FS(F9.8) ZHF

PAGE 39 OF 47

Roksh BB

PARTS NAME: | CARBURETOR
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
HEER | R4% R4 () AR GED) %8 &
1| F8-05040000 {18:F 38 CARBURETOR ASSY 1
2 | F8-05040002 H GASKET |
3 [ 805040009 W 28T BOLT |
4| F8-05040010 il Mld SRS SPRING, THORTTEL |
5 F8-05040008 ARED APRON, ACCELERATOR |
6 |F8-05040019 41/ VALVE, NEEDLE 1
7 F8-05040020 B FLOAT 1
8 18-05040021 B4 PIN, FLOAT |
9 F8-05040022 IH% NOZZLE, MAIN 1
10 |F8-05040024 FENEHE SEAL |
11 |F8-05040023 124 JET, MAIN |
12 | F8-05040025 FEEL JET, AIR SLOW |
13| P8-05040026 REEALEY RUBBER CAPN 1
14 |F8-05040012 LR T4 APRON, CHOKE 1
15 | F8-05040200 BT AR 44 LINK, CHOKE 1
16 | T6-05000022 T B RS L TIE, IN 1
17| F8-05040100 TR SWING LINK, ACCELERATOR |
18| F8-05040005 NEEY iRk WRING SPRING !
19 | F8-05040007 BREHE SEAL )
20 | F8-05040013 B4 SCREW, AIR ADJUSTING |
20 | F8-05040014 A SEAL |
20 | F8-05040015 EREiTEE SPRING, AIR ADJUSTING |
23| F8-05040027 HARE 5 GASKET, FLOAT CHAMBER |
24| F8-05040403 M4 SCREW, DRALN |
25 | F8-05040401 Bk GASKET |
26 | GB/T818-Mdx12 TR L EAM4x1) BOLT 4
2T | F8-05040400 ARt BODY, FLOAT CHAMBER |




F§ (9. 8) Zi-FHt PAGE 40 OF 47

TEAR: | AEXER EBH)

PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)




F8 (F9.8) EfrFit PAGE 41 OF 47

FRMEAR | ARXER EBE)

PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)

SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE  |RfES EH4H (B REARED $8 &
T [F8-05030000 L ENy CYLINDER HEAD ASSY 1
) [F8-05030100 Al kA CYLINDER HEAD SUBASSEMBLY | 1
3 [F8-05030001 #AI VALVE, INTAKE )
4 |F8-05030002 #AI VALVE, EXHAUST )
5 |PS2700. 04. 03 AT SEAL, VALVE STEM 4
6 [F8-05030004 AlTEZ4H SEAL, VALVE SPRING 4
7 [F8-05030005 eES SPRING, VALVE 4
8 [F8-05030006 CREE T RETAINER, VALVE SPRINGRE 4
9 [F8-05030007 A4 £ COTTER, VALVE 8
10 |F8-05030200 AR % ROCKER ASSY 4
11 [F15-07040304 GEEE LOCK NUT 4
12 |F15-07040303 REEA SCREW, VALVE ADJUSTING 4
13 |F8-05030009 BEHE SPRING, ROCKER )
14 |F8-05030015 BEEELE BUSHER, ROCKER SPRING )
15 |F8-005030010 B SHAFT, ROCKER 1
16 |F8-05030011 B E 18x35x7. 8 0IL SEAL 18x35x7.8 1
17 |T3.6-04000006 TR HH % KEY |
18 [F8-05030008 b 2 CAMSHAFT |
19 [F8-05030012 HARAR T OIL PUMP GASKET |
20 |F8-03030300 iRk 0IL PP 1
20 |GB/T97.1-6 T4H 6 VASHER 6 3
22 |GB/T5783-N6x35 AR N6x3S BOLT M6x35 3




F8 (F9.8) 4Tt PAGE 42 OF 47

FAEAM | KAEAR

PARTS NAME: | ENGINE ASSY




F§(F9.8) S

PAGE 43 OF 47

UL | RAfLER
PARTS NAME: | ENGINE ASSY
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |2iRE EAR () AR GED) %% &
1 [F8-05010000 HALE A % CRANKCASE ASSY 1
2 [F15-00000006 FH 6x1) KNOCK 6x12 )
3 |F4-04000039 NATGER M8x50 BOLT M8x50 8
4 (F8-05010002 BERgy NIPPLE |
5 |F8-05010003 KEER EXHAUST COVER |
6 |F8-05010004 KR GASKET, EXHAUST COVER 1
T |6B/T5783-M6x25 NEER M6x25 BOLT N6x25 5
8 [B/197.1-6 T4E 6 WASHER 6 8
9 |F4-04000036 YEE THERMOSTAT |
10 [F8-05010006 TREE THERMOSTAT COVER |
11 |F8-05010005 TEEE GASKET, THERMOSTAT COVER |
12 |6B/T5783-Mbx40 NAER N6xd0 BOLT M6x40 )
13 |F15-07010009 MLEHE SEAL, ANODE |
14 |F15-07010011 WER ANODE COVER |
15 [F15-07010008 MR ANODE |
16 [GB/T818-M5x12 TR A LR M5x1) BOLT M5x12 1
17 |6B/T97.1-5 THE S WASHER § |
18 |F15-07010012 AR LOCKING PLATE, ANODE |
19 |6B/T5783-M6x20 NEER N6x20 BOLT M6x20 )
20 |F8-05000900 A PLUNGER 1
2 (F8-05000024 & HOSE |
22 (F8-00000200 Mk RA% 0IL LEVEL GAUGE 1
23 |F8-05000800 B4 0IL STRAINER |
24 |F8-05000017 Rh% HOSE |
25 |F8-05000025 4% fi00P )
26 [F15-07010005 BE STOPPER 1/4" )
27 |F15-07010004 BHELS STOPPER 1/8" )
28 |0B/3452.1-13.2x1.8  |RAEOBE 13.2x1.8 0-RING 6
29 [F8-05020001 i CRANK 1
30 |F8-05010012 dsm 30458 0IL SEAL )
3 |F8-05010009 HE BUSH 4
3 |F8-05020200 EAH% ROD, CONNECTING )
33 [F8-057020101 EE PISTON )
34 |F8-05020105 EES PIN, PISTON )
35 [F15-0702000 EESHE CIRCLIP 4
36 |F8-05020102 EERI PISTON RING I )
37 |F8-05020103 EERI PISTON RING I )
3% |F8-05020104 A HR COMBINATION OIL RING )
39 [F8-05000000 KRR ENGINE ASSY |
40




F8 (F9.8) Efr3it PAGE 44 OF 47

FAAA (T (G654

PARTS NAME: | APPENDIX I (REPARE KIT)

A
|
I
I
|
I
I
f

| —




F8 (F9.8) EfrFit PAGE 45 OF 47

FRELM T (B8B4)
PARTS NAME:  [APPENDIX I (REPARE KIT)
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |2eRE EEAR () AR D 3§ &
1 [F8-02000002 Bah k12, 1x28x 0IL SEAL, DRIVE SHAFT |
) [F15-04000003 HugreEE GASKET 1
3 [F8-02000004 HAENTHE GASKET, BXHAUST OUTER COVER | 1
4 |F8-02000007 KELEHE UPPER SEAL, VATER PIPE |
S [P4-03000024 A O A GASKET 3
6 [F8-04040002 AT 7EWE 0-RING 1
7 [F8-04040004 e X i 15X28X10 0IL SEAL 1
8 |F8-04000005 KR 54 WASHER |
9 [F8-04000013 KERHE SEAL |
10 [F8-04000101 AR 312, 1X24X8 0IL SEAL !
11 P2 6-03000009 0% 4HE 0-RING 1
12 [F8-04000006 MR T B3t GASKET |
13 |F8-04000008 SR L GASKET |
14 [F8-04000200 KRR INPELLER 1
15 [F8-04000010 KENR INNER SHELL, WATER PUMP |
16 |F8-04000007 VSELt OUTER PLATE |
17 |F8-02000008 KETEHE LOVER SEAL, WATER PIPE !




PAGE 46 OF 47

F§(F9.8) S

AL

fF)

=\

%1

(iR

APPENDIX I (REPARE KIT)

PARTS NAME:

11




F§ (F9.8) ZHFH

FHELR | RED (%54
PARTS NAME: | APPENDIX II (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
2BEH | 204S EHAR () AT ) % E &
1 [F15-07000017 agse GASKET, CARBUERTOR )
) |F8-05000009 FEBETHL GASKET, MANIFOLD 1
3 |0B/T3452.1-35.5K1.8 (OB E 35.5K1.8 0-RING 35.8X1.8 1
4 [F8-05000100 At d CYLINDER HEAD GASKET 1
5 |F8-05030011 M HE 18X35X7. 8 0IL SEAL 18X35X7.8 1
6 [F8-05000002 X ERHE CYLINDER HEAD COVER GASKET | 1
T |IASO F404-35-005 |k o EE A 0-RING !
8§ [F8-05030012 Nl kA RS HE OIL PUMP GASKET 1
9 [F8-05010004 KEEHEHE GASKET, EXHAUST COVER {
10 |F8-00000004 RS H B GASKET ENGINE BASEMENT 1
11 |F8-05010012 s 300458 0IL SEAL )
12 |F8-05010005 HEEZFHA GASKET, THERMOSTAT 1
13 |F15-07010009 R E ANODE GASKET 1
14 |F15-07010008 kbR ANODE !
15 |6B/T3452.1-13.2x1.8 [ OM 13 2x1. 8 0-RING 13.2x1.8 1

PAGE 47 OF 47




F§(F9.8) Ff-FM  [mce1orm

FHELR: | RHREE

PARTS NAME:  |PARTS CATALOGUE INDEX
FHKS N&/F5 FHKS 4Ik% SRS A5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
E4-07000001W 4-9 F15-10020000 37-6 F25-03030005BY 17-10
E4-07000002W 4-8 F15-11000001W §-10 F25-05090100W 24-19
E4-07010002W 4-17 F15-11000002V §-5 F25-05170201W 24-10
E4-07020015W 9-65 F15-12000001 36-14 F25-05170202W 24-9
E4-10040100W 9-55 F15-12000002 36-3 F25-05170401W 214-10
F15-00000006 26-3 F15-12000013V 9-50 F25-07000005W 16-6
F15-00000006 29-1 F15-12000016W §-37 F25-07000006W -1
F15-00000012 15-14 F15-13000001W §-36 F25-07000007W 8-30
F15-00000012 16-8 F15-13000002W §-31 F25-07000200W 16-5
F15-01000015 13-5 F15-13000003V §-34 F25-07000303W 4-16
F15-01010007 4-7 F15-13000004V §-35 F25-07000304W 4-15
F15-04000002 11-25 F15-13000005W 8-8 F25-07150302W U-17
F15-04000003 11-24 F15-13000006W 9-47 F4-01000002 -1
F15-05000023 13-23 F15-13000007V §-18 F4-01000003 1-18
F15-05000029 344 F15-13000008W §-39 F4-01010002 1-16
F15-05000100BW 17-1 F15-13000011W 9-48 F4-01010003 =17
F15-05030000 13-22 F15-13000012V 9-49 F4-01010004 1-14
F15-06000016 20-53 F15-13000013W §-17 F4-01010005 2-15
F15-07000003 2)-11 F15-13000014W §-11 F4-01030103 1-48
F15-07000016W 25-6 F15-13000015V 9-51 F4-01050002 1-9
F15-07000017 15-8 F15-13000200W §-3 F4-01090003 6-5
F15-07000018 15-9 F15-13000202V §-15 F4-01090006 6-23
F15-07000031 29-9 F15-13000203W §-14 F4-01090007 6-121
F15-07010004 11-2 F15-13000300W 9-44 F4-01090200 6-14
F15-07010004 29-30 F15-13000400W §-13 F4-01090300 6-19
F15-07010005 20-13 F15-13000500W §-27 F4-01090303 6-21
F15-07010005 29-29 F15-13000601V §-41 F4-01090401 6-11
F15-07010008 29-15 F15-13000602V 9-45 F4-01090401 8-12
F15-07010009 29-13 F15-13000700W §-40 F4-03000023 19-3
F15-07010011 29-14 F15-13000800W §-33 F4-03000024 19-1
F15-07010012 29-18 F15-13000800W 17-5 F4-04000019 17-12
F15-07010101 22-20 F15-13010001W 9-56 F4-04000030 13-29
F15-07010103 21-19 F15-13010002V 9-57 F4-04000030 32-2
F15-07020005 27-1 F15-13010004W 9-62 F4-04000039 26-5
F15-07040303 30-10 F15-13010005W 9-61 F4-04000039 29-3
F15-07040304 30-9 F15-13010008W 9-63 F4-04090001 -1
F15-07050004 26-9 F15-13010009W 9-60 F4-04090001A 32-14
F15-07060001 24-6 F15-13010010W 9-52 F4-04090002A 32-15
F15-07130105 34-15 F15-13020000W §-24 F4-04090003 3-11
F15-07130106 34-5 F15-13020001W §-16 F4-04090003A 32-16
F15-07130303 13-7 F15-13020002V §-20 F4-04090004 32-12
F15-07150200W 24-11 F15-13020003W §-21 F4-04090007 32-22
F15-07150300W 24-13 F15-13020004W §-12 F4-04090008 32-20
F15-07150301W 24-14 F15-13020005V §-18 F4-04090100 32-18
F15-08000004 36-6 F15-13020006W 8-9 F4-04090100A 32-13
F15-08000005 36-13 F15-13020007V §-7 F4-04130013 34-14
F15-09000000 37-1 F15-13020100W §-19 F4-04130100 34-11
F15-10000002 37-8 F2. 6-03000009 19-11 F4-04130101 34-9
F15-10000003 31-1 F25-01010012V 4-14 F4-04130102 34-10
F15-10010000 31-3 F25-03000003 13-3 F4-05000200 13-6




F8(F9.8) ZEFM  [ncsnorm
FHELH: | EUREE
PARTS NAME:  |PARTS CATALOGUE INDEX
FHR T A5 FHRT a5 FHR T &/ e
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/N(.
F4-05000300 32-9 F8-02000100 1-) F8-04000019 20-49
F4-06000004 36-9 F§-02010001 11-8 F8-04000020 20-50
F4-08000019 36-15 F8-03000001 13-1 F8-04000021 20-44
F4-08000104 6-12 F8-03000002 13-4 F8-04000101 19-27
F4-08000105 6-15 F8-03000003 13-8 F8-04000102 19-36
F8-00000001 2-36 F8-03000004 13- F8-04000200 19-30
F8-00000002 2-33 F8-03000003 15-20 F8-04000301 19-33
F8-00000003 29-27 F8-03000007 13-10 F8-04000302 19-34
F8-00000004 29-26 F8-03000008 13-11 F8-04000303 19-37
F8-00000005 11-20 F§-03000010 15-6 F8-04000303 19-35
F8-00000006 11-7 F8-03000011 15-22 F8-04010000 19-39
F8-00000100 1-5 F8-03000012 13-25 F§-04020001 (1) 19-23
F8-00000200 29-22 F8-03000013 15-7 F8-04020001 () 19-23
F8-01000001 2-20 F8-03000014 13-13 F8-04030000 (L) 20-43
F8-01000002 -1 F8-03000015FW 16-2 F8-04030000(S) 20-43
F8-01000003 2-6 F8-03000021BW 17-4 F8-04040000 19-20
F8-01000100 2-1) F8-03000201 13-12 F8-04040001 19-15
F8-01010001 2-18 F8-03000202 13-9 F8-04040002 19-13
F8-01010101 2-19 F8-03010001 15- F8-04040003 20-57
F8-01010102 2-13 F8-03010002 15-9 F8-04040004 19-19
F8-01010103 )-44 F8-03010003 15-13 F§-04050000 20-51
F8-01010104 2-43 F8-03010003 15-5 F8-05000001 26-6
F8-01010105 2-45 F8-03010006 15-4 F8-05000002 26-7
F8-01010106 2-37 F8-03010007 15-11 F8-050000023 25-5
F8-01010107 2-41 F8-03010008 13-17 F8-05000003 34-1
F8-01010108 2-31 F§-03010100 15-1 F8-05000004 31-14
F8-01010109 2-4) F§-03020000 1327 F8-05000003 2-14
F8-01010110 2-39 F8-04000000 (L) 20-46 F§-05000006 2-15
F8-01010111 2-40 F8-04000000(S) 20-46 F8-05000007 1-13
F8-01010112 )-38 F8-04000001 19-1 F§-05000008 25-13
F8-01010200 )-8 F8-04000002-1 20-41 F8-05000009 25-15
F8-01010300 2-47 F8-04000002-2 20-41 F8-05000010 15-19
F8-01020000 21 F8-04000003 20-42 F8-05000012 34-)
F8-01020000FV 46 F8-04000004-1 19-18 F8-05000013 34-3
F8-01030100 6-1 F8-04000004-2 19-18 F8-05000014 3-8
F8-01030200 6-8 F8-04000004-3 19-18 F8-035000013 3-1
F8-02000001 11-1 F8-04000003 19-28 F8-05000017 29-24
F8-02000002 11-15 F8-04000006 19-25 F8-035000018 15-16
F8-02000003 11-16 F8-04000007 19-24 F8-05000019 15-17
F8-02000004 11-3 F8-04000008 19-29 F8-05000020 15-15
F8-02000005 11-4 F8-04000009 19-32 F8-05000021 2-12
F8-02000006 (L) 11-12 F8-04000010 19-31 F8-05000022 26-4
F8-02000006 () 11-12 F8-04000011 19-26 F8-05000024 2-1
F8-02000007 11-13 F8-04000012 19-16 F8-05000025 29-25
F8-02000008 11-11 F8-04000013 20-58 F8-03000026 29-21
F8-02000009 11-10 F8-04000014 19-14 F8-05000027W 24-18
F8-02000010 11-6 F8-04000013 19-22 F8-05000100 26-
F8-02000011 11-21 F8-04000016 19-21 F8-05000200 N-11
F8-02000012 11-22 F8-04000017 19-4 F8-05000300 2-8
F8-02000013 11-28 F8-04000018 19-9 F8-05000400 N-17




F8(F9.8) ZEFM  [nwcsmorm

FREL (BB EX

PARTS NAME: | PARTS CATALOGUE INDEY
RS L K3 R Tk 755
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
F§-05000500 114 F8-05040013 39-20 F8-09000700W 4-18
F8-05000600 21-3 F8-05040014 39-21 F8-09000701W 4-3
F8-05000700 25-12 F8-05040015 39-12 F8-10000000 371-2
F8-05000800 29-13 F8-05040019 39-6 F8-10000001 37-9
F8-05000900 29-10 F§-05040020 39-1 (B/3452.1-13.2x1.8  29-28
F8-05010000 29-1 F8-05040022 39-9 GB/T276-6004 19-12
F8-05010002 29-4 F8-05040023 39-11 GB/T276-6204 19-40
F8-05010003 29-5 F8-05040024 39-10 GB/T309-3X12 32-19
F8-05010004 19-6 F8-05040025 39-12 (B/T3452.1-35.5K1.8  25-4
F8-05010005 19-11 F8-05040026 39-13 PS2700. 04. 03 4-13
F8-05010006 29-10 F8-05040027 39-13 JASO F404 35 025 26-10
F8-05010009 27-3 F§-05040100 39-17 JASO F404 35-022 2-30
F8-05010012 17-1 F§-05040200 39-15 JASO F404-A-24-021 324
F8-05010014 31-11 F8-05040400 39-27 JB/T7940. 1-M6 1-19
F8-05010015 31-12 F8-05040401 39-25 NGK DPRTEA-9 26-11
F§-05010016 31-13 F8-05040403 39-24 NSK FJ-1516 20-35
F§-05020001 17-1 F8-05050000 34-6 P§2700. 04. 03 30-3
F8-05020101 27-5 F8-05050002 34-16 T13-01000001 6-10
F8-05020102 17-8 F§-05050003 34-17 T13-01000002 6-9
F§-05020103 17-9 F8-05050004 34-18 T15-01000003 6-7
F8-05020104 27-10 F8-05050005 34-20 T15-01000004 6-4
F8-05020105 27-6 F8-05050006 34-12 T15-01000005 6-3
F8-05020200 174 F8-05050007 34-11 T15-01020001 6-16
F8-05020300 17-11 F8-05050008 34-24 T15-01020002 6-24
F8-05030001 30-1 F8-05050009 34-13 T15-01020003 6-6
F8-05030002 30-2 F8-05050010 34-25 T15-01020004 6-26
F8-05030004 30-4 F8-05050017 34-8 T15-02010100 1-34
F8-05030005 30-5 F8-05050018 34-19 T15-03000008 13-26
F8-05030006 30-6 F8-05050100 34-7 T15-03000012 13-24
F8-05030007 30-7 F8-05050200 34-16 T15-04000011 11-)
F8-05030008 31-1 F8-05060000 25-1 T15-13000000 §-1
F8-05030009 30-11 F§-05070000 32-3 T20-03000002 34-19
F8-05030010 30-13 F8-05070001 32-13 T3.6-04000006 31-8
F8-05030011 31-6 F§-05080000 25-11 T6-01010300 1-15
F§-05030012 31-3 F8-05090000W 24-4 To-01010400 2-10
F8-05030014 31-10 F8-05090100W 16-9 T6-05000022 39-16
F8-05030015 30-12 F8-05090200W 24-11 T8-05040021 39-8
F§-05030100 26-1 F8-06000000 36-1 T85-08010100 §-4
F§-05030200 30-8 F8-06000001 36-2
F8-05030300 31-1 F8-06000002 36-12
F8-05030400 317 F8-06000003 36-11
F8-05040000 25-T F§-08000007 36-4
F8-05040000 39-1 F§-08000008 36-4
F8-05040002 39-2 F8-09000001W 16-7
F8-05040005 39-18 F8-09000002W 4-11
F8-05040007 39-19 F8-09000100W 16-1
F8-05040008 39-5 F8-09000200W 16-4
F8-05040009 39-3 F8-09000400W 24-)4
F8-05040010 39-4 F8-09000401W 24-15
F8-05040012 39-14 F8-09000600W 24-1




